@ H ITAC H' . LIST NO. E423

ELECTRIC TOOL PARTS LIST

B HAMMER 1991920
Model H 90SC (E1)




PARTS H 90SC

o | copENo. DESCRIPTION u';zb REMARKS
1 | 305-e18 | RETAINER 1
2 | g4p-874_ | ROLL PIN DBX38 (10 PCS.} 2
3 | 205-820 | LEVERPIN 1
s | o92-889 | SEALLOCKBOLT Mi2xa0 306 323 6
s | 305-619 | FRONT COVER 1
8 | 305-821 | RETAINER DAMPER 2
7 | 983-188 | O - RING 1
8 | 877-318 | O — RING (S ~ 90) 1
0 | 305-617 | SECOND HAMMER 1
10 | 992-865 | O—RING (D) 1 :
11 | 956-503 | O~ RING (A) 1 :
12 | 305-818 | HAMMER HOLDER 1
13 | po2-858 | DAMPER i
14 | 305-626 | CYLINDER CASE COVER 1 | FOR GBRTA.FRA
15 | 305-615 | CYLINDER CASE 1
18 853- 198 SEAL [ OCK BOLT M10X45 4
17 | 949-445 | WASHER M10 (10 PCS) 4 .
18 | 983-185 | O - RING ;
19 | 30s-612 | STRIKER !
20 A05-611 PISTON ]
21 | 305-614 | PISTONPIN 1
22 | 878-716 | O - RING (P — 46) 1
23 | 305-813 | CONNECTING ROD ASS'Y 1 | NcLUD.24
24 | 956-485 | NEEDLE BEARING (NSK RLM2220) 1
25 892- 870 PIN 1
26 | 982-869 | SWITCH LEVER 1
27 | 068-643 | RETAINING RING (E — TYPE) FORD4 SHAFT | T
28 | 093-486 | SEAL LOCK HEX. SOCKET HD. BOLT M6X30 | 8
20 | 305-636 | HANDLE (A) 3
30 | 500-206Z | CORD 1 | (CORD ARMOR D10.7)
30 | 500-390Z | CORD 1 | (CORD ARMOR D10.7) FOR ITA £RG.FRA,
ESP.HOL,DEN,FIN.SWE,AUT.NOR
. 30 | 500-2462 | CORD 1 | (CORD ARMOR D10.7} FOR GBR SAF e
30 | s00-235Z | CORD 1 | (CORD ARMOR D8.2) FOR NA,GRE
30 | 500-391Z | CORD 1 | (CORD ARMOR D10.7) FOR SUI
30 | 500-4086Z | CORD 1 | (CORD ARMRO D10.7) FOR AUS
30 | 500-384Z | CORD 1 | (CORD ARMOR D10.7) FOR SYR
30 | 500-424Z | CORD 1 | (CORD ARMOR D8.2) FOR KUW
30 | 500-227Z | CORD "1 | (CORD ARMOR D8.2) FOR NZL
31 | 958-048Z | CORD ARMOR Da.2 1
31 | 940-778 | CORD ARMOR D10.7 ]
32 | 994-273 | NOISE SUPPRESSOR 1 | FOR NZL.GBR,SAF.ITA.FRG.FRA.ESP.HOL,
: DEN, FIN.SWE AUT.NOR, SUI
"33 | 830-153 | SUPPORT (8) 1 | FOR NZL,GBR.SAF.ITA FRG.FRA.ESP HOL,
DEN,FIN.SWE.AUT.NOR,SUI
33 8963- 243 SUPPORT 1 FOR s
34 | 958-140 | CONNECTOR 50081 {10 PCS.) 1 | FOR NZL.GBR,SAF.ITA.FRG,FRA ESP.HOL,
' DEN.SWE AUT NGR.SUI
35 | 058-141 | CONNECTOR 50082 {10 PCS,) 2
35| 956141 | CONNECTOR 50082 (10 PCS) 1| FOR GBRITA.FRG.FRA,ESP.HOL.DEN SWE,
AUT.NOR SUI

w: ALTERNATIVE PARTS . 09 — 91




PARTS H vosc

FT?,",“ CODE NO. DESCRIPTION eon REMARKS
*|_38_| 938-307Z | PILLAR TERMINAL 1 | FOR GBR.ITAFRG,FRA.ESP,HOL DEN.FIN,
SWE AUT NOR,SU!
*|_37 | 958-308Z | PILLAR TERMINAL (A) 1 | FOR FIN
36 | 896-438 | VINYL TUBE (A) LD.7XT0.5X50 2
*| 30| e81-974Z | INTERNAL WIRE _ 1_| EXCEPT FOR AUS
| 40 | s92-810 | TERMINAL 1_| FOR ITAFRG.FRA ESP,HOL,DEN,FIN SWE,
AUT.NOR,SUI
«! 40 | 930-804 | TERMINAL M4.0 (10 PCS) 1 | FOR GBR.SAF
| 40 | os0-063 | TERMINAL 1 | FOR kuw.NzL
| 41 | os0-266 | coRDcUP 1
| 41 | o81-0872 | comp cup i | For s
42 | 884-750 | TAPPING SCREW (W/FLANGE) D4X18 2
1 43 | 092-891 | SWITCH (A) (1P SCREW TYPE) WIO LOCK 1
*| 43 | 981-533Z | SWITCH (2P PILLAR TYPE) W/0 LOCK 1 | FOR AUS

“1 44 840- 423 WASHER M4 (10 PCS)) 1 | FOR GBR.SAFITA FRG,FRA,ESP,HOL,DEN,
FIN.SWE AUT,NOR,SUI

*{ 45 | 900-082 | SUPPORT (E) 1
J | 4s | esi-9862 | SUPPORT () 1 | FOR AUS
46 | 305-834 | HANDLE HOLDER (B} 1
47 | 849-426 | WASHER M8 (10 PCS ) 2
48 | 305-632 | LOCK NUT M8 (NYLON INSERT) 2
48 | 305-831 | HANDLE (B) 1
50 | 301-653 | TAPPING SCREW (W/FLANGE} D4X20 2
51 | 305-824 | HANDLE SHAFT IR
52 | 305-598 | HOLDER (B) 2
53 | 305-823 | HOLDER (A) 2
54 | 305-622 | HANDLE DAMPER 8
55 | 305-633 | SIDE HANDLE 1
58 | 305-825 | HANDLE HOLDER (A} 1
57 | 949-510 | RIVET D2.5X4.8 (10 PCS.) 2
58 NAME PLATE 1
50 | 892-851 | SEAL LOCK HEX.SOCKET HD. BOLTM10X80 | 4
80 | 305-637 | GEAR COVER ASS'Y 1 | INCLUD.52
81 | 940-808 | HEX. SOCKET HD. BOLT M4X20 (10 PCS.) 2
62 | 305-620 | STOPPER 2
83 | 620-4VV | BALL BEARING 8204VVCMPS2S 1
84 | 305-608 | DISTANCE RING (A} 1
65 | 305-608 | FINAL GEAR 1
66 | 305-607 | DISTANCE RING (B) 1
87 | ©96-433 | SEAL LOCK HEX. SOCKET HD. BOLT M10X55 | 2
68 | 820-1VVv | BALL BEARING B201VVCMPS2S 3

—-

69 305- 805 FIRST GEAR

70 305- 604 SECOND GEAR

7 830-511 FEATHER KEY 4X4X10
72 901- 890 SEAL LOCK HEX, SOCKET HD. BOLT M5X12 3

-

—

73 | 305-800 | BEARING COVER (A) 1
74 | 820-3VV | BALL BEARING 6203VVCMPS2S 1
75 | 9B2-841 BEARING WASHER 1
76 | 940-480 | PIN DBX14 (10 PCS ) 1
77 | 305-589 | INNER COVER 1
78 | 305-602 | DISTANCE RING (C) 1

09 — o1 »; ALTERNATIVE PARTS




PARTS H 90SC
EE;“-“ CODE NO. DESCRIPTION o REMARKS
70 | 830-5vv__| BALL BEARING 6305VVCMPS2S 1
a0 002~ 847 0 — RING [A) 1
B1 305~ 601 BEARING BOSS 1
82 | 305-603 | SEALLOCK HEX. SOCKET HD.BOLTM8X18 | 4
83 962- 848 OIL SEAL ! 1
84 §31-008 FEATHER KEY 4X4X12 2
85 | 305-608 | CRANKSHAFT 1
g8 | 305-508 | HOUSING ASS'Y i | INcLUD.52,94,85
BT 080-717 O — RING (S —~ 38} 1
88 | ©82-648 | OILCAP GE0 ~ G L 1
89 | 992-894 | CAP RUBBER 2
90 | 878-358 | SEAL LOCK HEX. SOCKET HD. BOLT MaX10 | 4
g1 | 305-635 | CAP COVER 2
92 | 937-949 | BRUSH CAP 2
93 | 999088 | CARBON BRUSH (AUTO STOPTYPE) (1 PAIR)| 2| 999072¢
04 | 305-507 | BRUSH HOLDER 2
| o5 | 038-477 | HEX. SOCKET SET SCREW M5X8 2
" g6 | 305-827 | INTERNAL WIRE HOLDER 1
a7 305-830 TAIL COVER 1
98 | @90-835 | SEAL LOGK HEX. SOCKET HD. BOLT M8X18 2
g0 | oe6-370 | FAN 1
100 | 380-262C | ARMATURE 110V - 115V 1 | INCLUD.88
100 | 360-262E | ARMATURE 220V — 230V 1 | INcLUD.89
100 3680~ 282F ARMATURE 240V 1 | INCLUD.gB
101 | 093-185 | HEX. HD. TAPPING SCREW D5X85 2
102 | 956-784 | SPECIAL WASHER 2
103 | 305-788 | INTERNAL WIRE 1 | FOR NZL.GBR,SAF.ITA.FRG FRAESP.HOL,
DEN,FIN.SWE.AUT,NOR,SUI
104 305-610 FAN GUIDE 1
105 | 045-932 | BRUSH TERMINAL 2
108 340-238C STATOR ASS'Y 110V - 115V 1 | INCLUD.105
106 340- 238E STATOR ASS'Y 220V -- 230V t } INCLUD.105
108 | 340-238F | STATORASS'Y 240V 1 | INCLUD.105
/108 | 340-238G | STATOR ASS'Y 240V 1 | INCLUD.105 FOR AUS
107 | 844-954 | BEARING WASHER 1
108 | 305-628 | HOUSING COVER 1
106 | ©96-437 | COLLAR 4
110 | 301-582 | HEX.SOCKET HD. BOLT (W/FLANGE) MeXi8 | 4

»: ALTERNATIVE PARTS

09 - 91

(L,




STANDARD ACCESSORIES H905C

TWEM NC.
MARKS
No. | CODENO. DESCRIPTION USED RE
501 | B843-277 HEX. BAR WRENCH 3MM 1
502 | pa4-450 | HEX. BAR WRENCH SMM 1
503 | ©93-740 | HEX. BAR WRENCH 10MM 1
OPTIONAL ACCESSORIES
TTEM NO.
No. | CODENO. DESCRIPTION USED REMARKS
601 g83- 180 BULL POINT 520MM 1
502 | 893-181 COLD CHISEL 520MM 1

803 | 993-182 CUTTER W75X520L i
604 | 983-183 SCOOP 1
605 | 980-827 GREASE FOR IMPACT DRILL (500G} 1
606 | 936-728 WRENCH i

09 ~ 91 *; ALTERNATIVE PARTS




